New York State Department of Environmental Conservation
Facility DEC | D: 2610500009

PERMIT
Under the Environmental Conservation Law (ECL)

IDENTIFICATION INFORMATION

Permit Type: Air State Fecility
Permit ID:  2-6105-00009/02003
Effective Date: 05/02/2016 Expiration Date: 05/01/2026

Permit Issued To:NYC DEPT OF ENVIRONMENTAL PROTECTION
96-05 HORACE HARDING EXPY FL 5
CORONA, NY 11368

Contact: JOHN G PETITO, JR
NYC DEP
96-05 HORACE HARDING EXPY FL 2
CORONA, NY 11368
(718) 595-5046

Facility: 26TH WARD WASTEWATER TREATMENT PLANT
122-68 FLATLANDSAVE
BROOKLYN, NY 12207

Contact: DIANE HAMMERMAN
NYC DEPBWT
96-05 HORACE HARDING EXPY FL 2
CORONA, NY 11368
(718) 595-4965

Description:
Modification/renewal of Air State Facility permit.
[...]
process boilers (one as standby) for a 1.2 MGD ammonia
recovery process (ARP) at the WWTP.

Air Pollution Control Permit Conditions
Renewal 1 Page 21 FINAL



New York State Department of Environmental Conservation
Per mit 1D: 2-6105-00009/02003 Facility DEC | D: 2610500009

Building(s): CAKESTORAG
DEWATERING
EMERGENCY
FLARE
MAIN
OUTDOOR

Item 18.2:
The facility isauthorized to perform regulated processes under this permit for:
Emission Unit: 22WWTRE
Emission Unit Description:
Emission unit includes the plant's non-combustion
operational processes related to wastewater treatment
operation. These processes include the typical wastewater
treatment processes of headworks, primary settling tanks,
activated sludge aeration tanks, final setting tanks, and
chlorination disinfection tanks. Most of these processes
areintanks at plant's outdoor space.
These processes also include the associated processes to
handle sludge produced by the wastewater treatment
processes, including sludge thickeners, sludge digesters,
sludge dewatering, sludge storage and sludge digester gas
storage.

Emissions from these wastewater treatment related
processes vary based on the plant influent, over which the
plant has no control. The emissions are based on current
sampling and computer modeling.

The existing four gravity thickenerswill be reconstructed
during the plant upgrade. The plant may install temporary
gravity belt thickeners to handle the sludge flow for any
existing units that needed to be taken out of service for
construction (with no increase in capacity) in accordance
with the provisions of 6NY CRR 201-5.4(b) "Operational
Flexibility".

Building(s): CAKESTORAG
DEWATERING
MAIN
OUTDOOR

Condition 19: Renewal deadlinesfor state facility per mits
Effective between the dates of 05/02/2016 and 05/01/2026

Applicable State Requirement:6 NY CRR 201-5.2 (c)

Item 19.1:

The owner or operator of afacility having anissued state facility permit shall submit a complete
application at least 180 days, but not more than eighteen months, prior to the date of permit
expiration for permit renewal purposes.

Air Pollution Control Permit Conditions
Renewal 1 Page 22 FINAL



New York State Department of Environmental Conservation “Wi"
Permit ID: 2-6105-00009/02003 Facility DEC I D: 2610500009

Condition 20: Compliance Demonstr ation
Effective between the dates of 05/02/2016 and 05/01/2026

Applicable State Requirement:6 NY CRR 201-5.3 (c)

tem 20.1:
The Compliance Demonstration activity will be performed for the Facility.

tem 20.2:
Compliance Demonstration shall include the following monitoring:

Monitoring Type: RECORD KEEPING/MAINTENANCE PROCEDURES
Monitoring Description:

Any reports or submissions required by this permit shall

be submitted to the Regional Air Pollution Control

Engineer (RAPCE) at the following address:

Division of Air Resources

NY S Dept. of Environmental Conservation
Region 2

47-40 21t St

Long Idland City, NY 11101

Monitoring Frequency: AS REQUIRED - SEE PERMIT MONITORING
DESCRIPTION

Averaging Method: AVERAGING METHOD - SEE MONITORING
DESCRIPTION

Reporting Regquirements: UPON REQUEST BY REGULATORY AGENCY

Condition 21: Visible Emissions Limited
Effective between the dates of 05/02/2016 and 05/01/2026

Applicable State Requirement:6 NYCRR 211.2
Item 21.1:
Except as permitted by a specific part of this Subchapter and for open fires for which arestricted
burning permit has been issued, no person shall cause or alow any air contamination source to

emit any material having an opacity equal to or greater than 20 percent (six minute average)
except for one continuous six-minute period per hour of not more than 57 percent opacity.

**%* Emission Unit Level ****

Condition 22: Process Definition By Emission Unit
Effective between the dates of 05/02/2016 and 05/01/2026

Applicable State Requirement:6 NY CRR Subpart 201-5

tem 22.1:
This permit authorizes the following regulated processes for the cited Emission Unit:

Air Pollution Control Permit Conditions
Renewal 1 Page 23 FINAL



New York State Department of Environmental Conservation “Wi"
Permit ID: 2-6105-00009/02003 Facility DEC I D: 2610500009

Emission Unit: 1-COMBU
Process. ARP Source Classification Code: 2-02-004-01
Process Description:
THE WWTP CURRENTLY HAS A BIOLOGICAL
NUTRIENT REMOVAL AND AMMONIA STRIPPING
PILOT STUDY IN PROGRESS, FOR RESEARCH AND
DEVELOPMENT PURPOSES, WHICH IS CONSIDERED
AN EXEMPT SOURCE.

DEP ISPROPOSING TO CONSTRUCT A 1.2 MGD
(MILLION GALLON DAY) CENTRATE PROCESSING
FACILITY WITHIN 26TH WARD WPCP'S CAKE
STORAGE BUILDING. THE WORK UNDER THIS
CONTRACT, FOR THE PILOT FACILITY, INCLUDES
THE INSTALLATION OF A 1.2 MGD AMMONIA
RECOVERY PROCESS (ARP) AT THE 26TH WARD
WWTP. IMPLEMENTATION OF THE ARP SYSTEM
WILL REQUIRE CONTINUOUS OPERATION OF ONE 12
MILLION BTU/HR PROCESS BOILER WITH A SECOND
BOILER MAINTAINED AS A STANDBY.

Emission Source/Control: NBLR1 - Combustion
Design Capacity: 12 million BTUs per hour

Emission Source/Control: NBLR2 - Combustion
Design Capacity: 12 million Btu per hour

Item 22.2:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 1-COMBU
Process: DBD Source Classification Code: 1-03-005-02
Process Description: Burning #2 diesel oil.

Emission Source/Control: DWBRL1 - Combustion
Design Capacity: 16.7 million Btu per hour

Emission Source/Control: DWBR2 - Combustion
Design Capacity: 16.7 million Btu per hour

tem 22.3:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 1-COMBU
Process: DBG Source Classification Code: 1-03-006-02
Process Description: Burning natural gas.

Emission Source/Control: DWBRL1 - Combustion
Design Capacity: 16.7 million Btu per hour

Emission Source/Control: DWBR2 - Combustion

Air Pollution Control Permit Conditions
Renewal 1 Page 24 FINAL



New York State Department of Environmental Conservation
Per mit 1D: 2-6105-00009/02003 Facility DEC | D: 2610500009

Design Capacity: 16.7 million Btu per hour

Item 22.4:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit:  1-COMBU
Process. EMG Source Classification Code; 2-02-001-02
Process Description:

Firing diesdl fuel in three 2500 kW diesel generators and

one 600 kW blackstart generator.

Emission Source/Control: BSTAT - Combustion
Design Capacity: 600 kilowatts

Emission Source/Control: NENGL1 - Combustion
Design Capacity: 2,500 kilowatts

Emission Source/Control: NENG2 - Combustion
Design Capacity: 2,500 kilowatts

Emission Source/Control: NENG3 - Combustion
Design Capacity: 2,500 kilowatts

Item 22.5:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit:  1-COMBU
Process. FLA Source Classification Code: 5-01-007-89
Process Description: Excess digester gas flared at waste gas burners.

Emission Source/Control: WGBR1 - Combustion
Design Capacity: 24,000 cubic feet per hour

Emission Source/Control: WGBR2 - Combustion
Design Capacity: 24,000 cubic feet per hour

Emission Source/Control: WGBR3 - Combustion
Design Capacity: 24,000 cubic feet per hour

Item 22.6:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 1-COMBU
Process:. MBE Source Classification Code: 1-03-005-02
Process Description:

Burning #2 fuel oil inthree (3) main building boilers

and one (1) trailer-mounted 10.5 mmBtwhr boiler.

Emission Source/Control: MBBR1 - Combustion
Design Capacity: 14.7 million Btu per hour

Emission Source/Control: MBBR2 - Combustion

Air Pollution Control Permit Conditions
Renewal 1 Page 25 FINAL



New York State Department of Environmental Conservation
Per mit 1D: 2-6105-00009/02003 Facility DEC | D: 2610500009

Design Capacity: 14.7 million Btu per hour

Emission Source/Control: MBBR3 - Combustion
Design Capacity: 14.7 million Btu per hour

Item 22.7:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 1-COMBU
Process: MBG Source Classification Code: 1-03-007-01
Process Description: Burning digester gas.

Emission Source/Control: MBBR1 - Combustion
Design Capacity: 14.7 million Btu per hour

Emission Source/Control: MBBR2 - Combustion
Design Capacity: 14.7 million Btu per hour

Emission Source/Control: MBBR3 - Combustion
Design Capacity: 14.7 million Btu per hour

Item 22.8:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 1-COMBU
Process: PAO Source Classification Code; 2-02-001-02
Process Description:

Burning diesel fuel in pump around operation engines.

Emission Source/Control:  G3501 - Combustion
Design Capacity: 300 horsepower (mechanical)

Emission Source/Control:  G3502 - Combustion
Design Capacity: 300 horsepower (mechanical)

Emission Source/Control:  G3503 - Combustion
Design Capacity: 300 horsepower (mechanical)

Emission Source/Control:  G4001 - Combustion
Design Capacity: 300 horsepower (mechanical)

Emission Source/Control:  G4002 - Combustion
Design Capacity: 302 horsepower (mechanical)

Emission Source/Control:  G4003 - Combustion
Design Capacity: 300 horsepower (mechanical)

Item 22.9:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process: ART Source Classification Code: 5-01-007-31

Air Pollution Control Permit Conditions
Renewal 1 Page 26 FINAL



New York State Department of Environmental Conservation
Per mit 1D: 2-6105-00009/02003 Facility DEC | D: 2610500009

Process Description:
This processisthe plant activated sludge aeration (ART)
consisting of two (2) aeration tanks AERTK. In this
process, the effluent from the primary settling trestment
section is mixed with activated sludge solids and air.
These aeration tanks provide the detention time required
for the activated sludge to absorb the organic mattersin
the wastewater. Compressed air is discharged through the
tanks to provide mixing and an aerobic environment. After
a set mixing period, the mixture flows to the final
settling tanks, where the solids are flocculated, settled
and collected. Each of these agration tanks has four
"passes’.

The total thruput is based on the design average dry
wesather flow of 85 MGD.

Emission Source/Control: AERTK - Process
Design Capacity: 85,000,000 gallons per day

Item 22.10:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE

Process: CCT Source Classification Code; 5-01-007-60

Process Description:
This processisthe plant chlorine contact tanks (CCT)
disinfection process consisting of two (2) chlorination
tanks CHLTK and required disinfection of the plant
effluent. The wastewater from the final settling tanks
flowsto the chlorine contact tanks where sodium
hypochlorite is added into the wastewater to destroy and
kill the harmful disease-causing organisms and thereby to
protect the receiving water.

The total thruput is based on the design average dry
wesather flow of 85 MGD.

Emission Source/Control: CHLTK - Process
Design Capacity: 85,000,000 gallons per day

Item 22.11:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process. FST Source Classification Code; 5-01-007-40
Process Description:

This process isthe plant find setting tanks (FST)

consisting of seven (7) final setting tanks (FINTK). The

purpose of thisfinal settling processistwo fold: settle

out microorganisms and activated dudge solid waste

generated during the aeration process to produce a

Air Pollution Control Permit Conditions
Renewal 1 Page 27 FINAL



New York State Department of Environmental Conservation
Per mit 1D: 2-6105-00009/02003 Facility DEC | D: 2610500009

clarified effluent, and to collect the settled activated
sludge for conveyance back to the aeration tanks.

The total thruput is based on the design average dry
wesather flow of 85 MGD.

Emission Source/Control: FINTK - Process
Design Capacity: 85,000,000 gallons per day

Item 22.12:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process, PHW Source Classification Code: 5-01-007-07
Process Description:

This process is the plant headworks (PHW) including the
plant's high and low influent channels (HLINF) and six (6)
bar screens (SCREN) in the main building (MAIN). The bar
screens consists of upright bars spaced one to three

inches apart. The primary purpose of the bar screeningis

to remove large pieces of trash (rags,sticks, newspapers,
cans, etc.) for the protection of the main sewage pumps

and other equi pment.

The total thruput is based on the design average dry
wesather flow of 85 MGD.

Emission Source/Control: HLINF - Process
Design Capacity: 85,000,000 gallons per day

Emission Source/Control: SCREN - Process
Design Capacity: 85,000,000 gallons per day

Item 22.13:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process. PST Source Classification Code: 5-01-007-20
Process Description:

Renewal 1

This process isthe plant primary settling tanks (PST)
consisting of four (4) primary settling tanks PRITK.
Primary settling is a process in which the solid particles
carried in raw sewage are removed by gravity under
quiescent conditionsin the primary settling tanks. In
addition, the primary settling tanks are used to separate
and remove floating materials and scum. Solid and grit
collected in the tanks are removed as a thin sludge by
continuous pumping to cyclone digritters. Each primary
settling tank is equipped with sludge collectors, dipping
weirs, scum removal equipment, inlet sluice gates overflow
weirs.

Air Pollution Control Permit Conditions
Page 28 FINAL



New York State Department of Environmental Conservation
Per mit 1D: 2-6105-00009/02003 Facility DEC | D: 2610500009

The total thruput is based on the design average dry
wesather flow of 85 MGD.

Emission Source/Control: PRITK - Process
Design Capacity: 85,000,000 gallons per day

Item 22.14:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process. SAD Source Classification Code: 5-01-007-81
Process Description:

This process is the plant's Sludge Anaerobic Digester
(SAD) process including four (4) sludge digestion tanks
DIGTK. Two primary sludge digestion tanks are 191,500
cubic feet each and two (2) secondary digestion tanks are
each 186,000 cubic feet each.

After dudge gravity thickening, for making it safe for

the environment, the sludge is placed in oxygen-free tanks
called digesters. Digesters are heated to at least 95

degrees of F for between 15-20 days stimulating the growth
of anaerobic bacteria which consume organic materia in
the dludge. Inthe digesters, dudgeis converted into

water, carbon dioxide and methane gas. The methane gasis
often used as an energy source to operate boilers. The
digester dudge is pumped from these digestion tanksto

the dewatering building.

The process thruput is an estimate based on the highest
historical monthly thickened combined sludge 2000-2003.

Emission Source/Control: DIGTK - Process
Design Capacity: 755,000 cubic feet

Item 22.15:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process; SCS Source Classification Code: 5-01-007-99
Process Description:

Renewal 1

This process is the plant's Sludge Cake Storage (SCS)
process in the dudge cake storage building CAKESTORAG.
In case sludge cakes produced by the sludge dewatering
process can not be transported away immediately, the
sludge cakes will be stored in this cake storage building.
This sludge cake storage building has eight (8) storage
silos SILO1 through SILO8 each hasits own ventilation
stack. There are activated carbon absorption vessels
CSBC1 through CSBC8 ingtalled in the Sludge cake storage
building for odor control purpose and connected to two (2)
common exhaust stacks.